


SUMMARY REPORT & FACT SHEET (Application No. 15-DP-0581) Page No.  2 
Outfall:  001A and 002A 

Table of Content 

 

NO. DESCRIPTION  PAGE 

I .  DESCRIPTION OF FACILITY, OUTFALL AND RECEIVING STREAM  3 

Facility Background and Description 
Wastewater Treatment Processes 
Outfall Details 
Receiving Stream Description and Properties 
Plant Performance Data 

I I .  SPECIAL REQUIREMENTS & CONDITIONS  7 

85% Reduction Requirement for BOD5 and Total Suspended Solids  
Enhanced Nutrient Removal (ENR) Requirements 
TMDL Implementation Requirements 
Effluent Biotoxicity testing review for Whole Effluent Toxicity (WET) 
Toxic Substances Testing Review 
Wastewater Capacity Management 
Pretreatment Program/Influent Restrictions 
Reapplication Due Date 
Temperature Requirements 
WWTP use lagoon(s) for wastewater treatment 
Emergency holding pond requirement 

I I I .  PROPOSED EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 13 

Proposed Effluent Limitations 
Proposed Monitoring Requirements 
Regulations, Rationale and Discussion 
Anti-backsliding Policy Review 
Anti-degradation Policy Review 

I V .  CHRONOLOGICAL LOG OF ACTIVITIES 22 

V .  MAP SHOWING DISCHARGE POINT LOCATION 23 

V I .  APPENDIX- A (Previous Effluent Limitations and Monitoring Requirements) 24 

 



SUMMARY REPORT & FACT SHEET (Application No. 15-DP-0581) Page No.  3 
Outfall:  001A and 002A 

I. Description of Facility, Outfall and Receiving Stream  

 

Description of Facility & Outfall(s) 
 

Details for Facility: 

POTW   Privately Owned Facility   

EPA MAJOR   EPA MINOR   Chesapeake Bay Significant   

Service Area Brief Description:  The facility serves City of Baltimore and Baltimore County 

Population Served:   _974,199_,  5-year projection flow:   _152.0 MGD_ 

The proposed discharge flow of 180.0 Million Gallons per Day (MGD) is consistent with the capacity 
listed in the latest Baltimore City’s Comprehensive/Master Water and Sewer Plan, as amended and 
adopted in 2006 by the Baltimore City, and approved by MDE’s Water Resources Planning Program. It 
is also in conformance with the State’s Smart Growth initiatives. 

Current Design Capacity of the Facility: 180.0 MGD 

Which of the following documents were used as the base of the design capacity? (Check boxes as 
appropriate.) 

 Construction Permit (Issued by MDE),  Most updated W/S Plan (2006) 
 Permit Application  Other (Specify) 

Additional comments on the plant capacity: {Examples: future expansion, significant I/I affecting 
plant capacity, etc.}.  

Type of Discharge:  Surface Discharge, Discharge Period: 12 months (January – December) 
  Groundwater Discharge, Discharge Period: 12 months (January – December) 

Continuous discharge 

Wastewater Treatment Processes:   
The Back River Wastewater Treatment Plant uses 6 Mechanical screens, 4 grit removal units, 11 
primary settling tanks, 3 activated sludge plant trains, 28 final clarifiers, 48 sand filtration tanks 
and disinfection to treat the wastewater.  Sludge is thickened by 2 air floatation thickeners, 5 
gravity belt thickeners and 6 gravity sludge thickeners and digested by 2 Egg shaped digesters 
and 6 high rate digesters.  Centrate from the centrifuge and heat drying facility is sent to the 
primary settling tanks.  Sludge from the storage is sent to the composting facility and is also 
used for land application 



SUMMARY REPORT & FACT SHEET (Application No. 15-DP-0581) Page No.  4 
Outfall:  001A and 002A 

I. Description of Facility, Outfall and Receiving Stream  

 

 

Details for Outfall: 

Outfall Type: Non-submerged discharge  

Pipe    Ditch     

Distance from the last sampling point: _____ 

Submerged Discharge:  

Distance from the last sampling point: _____, Diameter of the Outfall Pipe:  N/A  

Distance from Shore: 1,158 ft ,  Depth:  0.71 ft below surface ,  No. of Diffusers _____ 
Outfall 001A 
Location: GPS Readings Maryland Coordinates (NAD27), feet 

Latitude Longitude North East 

39° 17’ 38” (N) 76° 28’ 28” (W) 532,341 948,7469 

 
Details for Effluent Receiving Stream 

 
Name of Stream Back River which flows into the Chesapeake Bay. 

 
Type of Stream Perennial 

Stream Use 
Designation 

Back River is designated as Use II waters 
Middle Chesapeake Bay is designated as II waters 

River Mile 6.3 Miles from the outfall 001 to the confluence of the Back River with the 
Chesapeake Bay 
 

Watershed 8-Digit Sub-watershed Code: 02-13-09-01 
CBPSEG Code: BACOH- Back River Oligohaline 
Back River drains into Middle Chesapeake Bay (Segment 02-13-99-97) 
 Tier II Waters Receiving stream(s) designated as Tier II water Yes   No   

Tier II rules applicable to discharge Yes   No   N/A   
 

Does the facility 
discharge into 

impaired waters 
included on (303(d) 

list)? 

Yes   No   
  
As per the approved Integrated Report of Surface Water Quality (formerly known 
as the 303(d) List and 305(b) Report), the streams in the Back River sub-
watershed are listed as impaired water bodies due to PCBs in both, sediment 
(1998) and fish tissue (2008), sediments (1996), chlordane (1996),   nitrogen and 
phosphorus (1996), chlorides  (2012), and sulfates (2012).  



SUMMARY REPORT & FACT SHEET (Application No. 15-DP-0581) Page No.  5 
Outfall:  001A and 002A 

I. Description of Facility, Outfall and Receiving Stream  

 

Approved Total 
Maximum Daily 
Load (TMDL) / 
Water Quality 

Analysis (WQA) for 
concerned 

parameter(s) 

Any approved TMDL(s) / WQA(s) for 02-13-09-01 watershed  

Yes   No   

Following TMDLs were approved by the EPA: 
 
Nutrients TMDLs for Back River - approved on June 29, 2005 

PCBs TMDL for Back River - approved on October 1, 2012 

Chlordane TMDL for Back River - approved on December 17, 1999 

Zinc WQA for Back River – approved on December 23, 2004 

E.coli TMDL for Herring Run - approved on December 4, 2007 

Nutrients TMDLs for Baltimore Harbor - approved on December 17, 2007 and 
revised on October 13, 2015 

PCBs TMDL for Baltimore Harbor - approved on October 1, 2012 

Chesapeake Bay TMDL for Total Nitrogen, Total Phosphorus and Total 
Suspended Solids – approved on December 29, 2010 

 

 

Is the Back River a part of the Chesapeake Bay TMDL (as accepted by EPA on 
12/29/2010)? Yes   No   
 

Background Stream 
Flows  

(See PROJECT FILE 
for details): 

Period 7Q10 Low-flow, cfs 30Q5 Low-flow, cfs Average Flow, cfs 

5/1 To 10/31 2.5 3.8 N/A 

11/1 To 4/30 2.5 3.8 N/A 

Annual 2.5 3.8 N/A 

 

 

 

 

 

 

 



SUMMARY REPORT & FACT SHEET (Application No. 15-DP-0581) Page No.  6 
Outfall:  001A and 002A 

I. Description of Facility, Outfall and Receiving Stream  

 

 

Plant Performance Evaluation: 

Source of Data: _ICIS___, Data Period: 7/1/11 thru 7/31/2016                                                                             

The plant performance for discharge from Back River WWTP Outfall 001A is summarized as follows: 

Parameter Concentration Quantity 

BOD5 3.7 mg/l 3,293 lbs/day 

Total Suspended Solids (TSS) 3.8 mg/l 3,382 lbs/day 

Total Ammonia Nitrogen as N  
(5/1 to 10/31) (2012-2015) 
(11/1 to 4/30) 

 
0.28 mg/l 
2.0 mg/l 

 
240.4  lbs/day 
1834 lbs/day 

Organic Nitrogen as N 1.7 mg/l 1,513 lbs/day 

(Nitrite + Nitrate) as N 5.8 mg/l 5,161 lbs/day 

Total  Nitrogen as N (1/1-12/31) 
Total Nitrogen as N (5/1-10/31) 
 

8.1 mg/l 
 

2,630,924 lbs/yr 
207,657 lbs/month (5/1-10/31) 

Total Phosphorus as P  
(1/1-12/31) 
Total Phosphorus as P  
(5/1-10/31) 
Total Phosphorus as P  
(1/1-12/31) 

0.17 mg/l 
 
 
 

151lbs/day 
 

4,390 lbs/month (5/1-10/31) 
 

55,217 lbs/yr 

E. Coli 10.7 MPN/100ml N/A 

Total Residual Chlorine (TRC) 0.1 mg/l N/A 

pH 6.7 minimum 
7.4 maximum 

N/A 
N/A 

Dissolved Oxygen (DO) 8.5 mg/l N/A 

 
Flow (1/1-12/31)    
Flow (5/1-10/31) 
Flow (11/1-4/30) 
 
 

Outfall 001A:                   Outfall 002A 
106.7                                     38.4 
103.7                                     36.4 
109.8                                     40.4       

 
MGD 
MGD 
MGD 